
15

SECTION 10:  SHROUD CHART

Hardware: 710-1256

Shroud Color

751B281439 Dark Red

751B281440 Black
751B281443 Bright Red

Hardware: 710-1256

Shroud Color

731-1395A Red

731-1396A Black
731-1397A Grey

Hardware: 710-1256

Shroud Color

731-1402A Yellow

731-1694 Black
731-1695 Silver
731-1934A Charcoal

Hardware: 710-1274

Shroud Color

731-1585B Black

Hardware: 7510042823

Shroud Color

731-1586B Black
731-1612A Red Hardware: 7510042823

Shroud Color

7510143208 Black

Shroud Color

7511681311 Black
7511681911 Red
7511682011 Grey Hardware: 710-1237

Shroud Color

751B281476 Black
751B281777 YellowHardware: 710-1256

Shroud Color

751B281451 Dark Red



16

SECTION 11:  PARTS LIST FOR MODELS 540 THROUGH 549

1

2

11

3

5

25

8

10

7

13

6
14

20 23

66
53

58

8889

90

30

31

73

76

36

32

34

33

70

59

71

44

80
50 55

56

39
82

39 40

85

83
84

63

64

72

71

60

44

43
42

41

93

16

17

26

81

87

94

86

87

92

4

12

4

47
51

54

61

62

67

49

18

15
19

95

96

9

21
5

20

52

57 57

52

6

99
98

68

24

86

97



17

†    If equipped

Ref. No. Part No. Description

1 747-0824 Control Handle Assembly

647-0004 Deluxe Control Handle Assembly

2 710-1205 Rope Guide

3 720-0279 Handle Knob

4 710-1174 Curved Hd. Bolt 5/16-18 x 2”

5 712-0324 Hex L-Nut 1/4-20 Thd.

6 720-0314 Hand Knob

7 710-0605 Oval C-Sunk Screw †

8 736-0501 Spring Washer †

9 710-1270 Screw 1/4-20 x 1.31

10 746-0876 Throttle Lever †

11 749-0438C Upper Handle

12 720-0295 Foam Grip †

13 749-0907A Lower Handle

14 726-0240 Cable Tie

15 747-0995A Catcher Frame

16 746-0550 Control Cable 39” 

746-0737 Control Cable 51” 

17 746-0841 Throttle Cable 60” †

746-0847 Throttle Cable 42” †

18 664-0084 Grass Bag  w/o logo

664-0085 Grass Bag w/ logo, Yellow

664-0086 Grass Bag w/ logo, Red

19 731-0066 Hard Top w/ logo

731-0068 Hard Top w/o logo

20 714-0104 Internal Cotter Pin

21 746-0883 Throttle Housing w/o Lever

23 782-7599A Grass Bag Door

24 751B213146 Cable Clamp †

7510007775 Cable Clamp †

25 646-0875 Throttle Body †

26 811-00303 Throttle Box Comp.  (B&S) †

811-00500 Throttle Box Comp.  (Tec.) †

30 732-0700 Wire Rod

31 731-1236 Rear Flap

32 753-0588 Blade Adapter Kit

33 710-1044 Hex Bolt 3/8-24 x 1.5”

34 736-0524A Blade Bell Support

36 742-0741 Mulching Blade

39 736-0356 Bell Washer .39” I.D. x 1.38” 

40 712-0798 Hex Nut 3/8-16 Thd.

41 15261A Height Adj. Plate

42 15262B Pivot Bar

43 732-0404 Spring Lever: Front Wheel

44 738-0507B Shoulder Bolt .5” Dia. x .357”

47 720-0190 Spring Lever Knob

49 14578 Height Adj. Assembly Comp - RH

14579 Height Adj. Assembly Comp - LH

50 17488A Pivot Bar - RH

17489A Pivot Bar - LH

51 782-5002 Front Baffle

52 712-0397 Wing Knob

53 782-5003 Rear Baffle

54 710-1017 Torx Mach. AB-Tap Scr. 

55 710-0896 Hex Washer Screw 1/4-14 x  .625

56 682-3058 Handle Bracket Assembly—R.H.

682-3059 Handle Bracket Assembly—L.H.

57 710-0703 Carriage Bolt, 1/4-20 x .75”

58 782-0047 Deck

59 734-1860 Rear Wheel Ass’y 14 x 2

734-1864 Rear Wheel Ass’y. 14 x 1.8   

60 734-1818 Front Wheel Ass’y. 8 x 2

734-1781 Front Wheel Ass’y 8 x 1.75

734-1841 Front Wheel Ass’y 8 x 1.7

734-1987 Front Wheel Assembly  8 x 1.8

61 747-0996 Chute Door Pivot Rod

62 710-0654A Sems Screw TT 3/8-16 x 1

63 682-7000 Mulching Plug (Hinged)

64 731-1409 Chute Deflector

66 782-5007A Rear Mulch Plug 

67 782-5004 Rear Mulch Baffle

68 710-1237 Hex Washer Hd. Screw (B&S ) †

710-0871 Hex Screw (Tec) †  

70 736-0182 Wave Washer

71 736-0105 Spring Washer

72 731-1426 Hub Cap Yellow †

73 738-0481A Rear Axle Bolt

76 736-0456 Flat Washer

80 720-0312 Foam Grip

81 732-0866 Height Adj. Lever

82 712-3005 Hex Flange Lock Nut  3/8-16

84 732-0731 Torsion Spring

85 747-0710 Hinge Pin

86 710-0599 Tapp Scr. 1/4-20 x .500

87 736-0270 Bell Washer .265 x .75 x .062

88 710-0216 Hex Screw 3/8-16 x .75

Ref. No. Part No. Description

Models 540 through 549

Table continued on next page



18

89 736-0331 Bell Washer .39 x 1.13 x .062

90 712-0798 Hex Nut 3/8-16

92 732-0809 Torsion Spring

93 738-0102 Front Axle Bolt

94 782-7006 Hinged Mounting Bracket

95 710-0896 Hex Screw 1/4-14 x .625

96 782-9050 Mounting Bracket

97 751B224511 Flywheel Guard (B&S) †

98 710-1268 Hex Screw

99 751B224437 Muffler Guard †

Ref. No. Part No. Description

†    If equipped

Table continued from previous page

Models 540 through 549

Date Comments

Your Notes


